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Product Licence Company

Number

Name

Product
Name

Active
Ingredients

Indications Date of

Authorisation

08557/0044

03801/0047

08801/0048
08801/0049

08821/0057

08821/0058

08821/0059

0882170060

PLPI 10256/0564

PLPI 1025670579

PLPI 1038070381

PLPI 10380/0382

PLPI 10380/0436

PLPI 10380/0475

Shire Pharmaceuticals Limited

BPL, Bio Products Laboratory

BPL, Bio Producis Laboratory

BPL, Bio Products Laboratory

Monsanto Plc

Monsanto Plc

Monsanto Plc

Monsanto Plc

Siephar (UK) Limited

Stephar (UK) Limited

Swinghope Limited

Swinghope Limited

Swinghope Limited

Swinghope Limited

Colazide

Human Anti-D Immunoglobulin
S/D

Human Anti-D Immunogtlobulin
S
Human Anti-D Immunoglobulin

Celebrex 100mg Capsules

Celebrex 200mg Capsules

Solexa 100mg Capsules

Solexa 200mg Capsules

Aricept S5mg Tablets

Neoral 25mg Capsules

Budesonide Respules 1mg/2mi
Budesonide Suspension for
Nebulisation 1mg/2ml
Pulmicort Suspension for
Nebulisation Img/2ml
Pulmicort Respules 1mg/2ml

Budesonide Respules 0.5mg/2ml
Budesonide Suspension for
Nebulisation 0.5mg/2ml
Pulmicort Suspension for
Nebulisation 0.5mg/2ml
Pulmicort Respules 0.5mg/2ml

Bisoprolol Fumarate Smg Tablets

Simvastatin 20mg Tablets

Balsalazide Disodium 750.000mg

Human Anti-D Immunoglobulin
250.000iu

Human Anti-D | lobuli

Prescription Only Medicine
Treatment of mild-to-moderate
active ulcerative colitis and
maintenance of remission.

Ist August 2000

Prescription Only Medicine
Prevention of Rh(D) Immunisation
in Rh(D) Negative Women:
i. During pregnancy, or after
delivery of a Rh(D) positive baby,
irrespective of the ABO groups of
mother and baby, i.c. at 28 and 34
weeks of pregnancy in Rh(D)

gative women and repeated
within 72 hours of delivery if the
baby is Rh{(D) positive.
ii. Soon afier an abortion/threatened
abortion, or diagnosis of ectopic
pregnancy or hydatidiform mole.
iii. Soon after anti-partum
haemomhage (APH), amniocentesis,
chorionic biopsy or obstetric
manipulative procedure e.g.
version, or abdominal trauma which
may cause transplacental
haemorrhage (TPH).
iv. After transfusion of Rh(D)
incompatible blood or blood
products. Treatment of Rh(D)

gative patients afier i patibl
transfusions of Rh(D) positive
blood or erythrocyte concentrate.

3ist July 2000

500.000iu

Human Anti-D { lobuli

Prescription Only Medici

F p 31st July 2000
See PL 0880170047

Only Medici 31st July 2000

2500.000iu
Celecoxib 100.000mg

Celecoxib 200.000mg

Celecoxib 100.000mg

Celecoxid 200.000mg

Donepezil Hydrochloride 5.000mg

Ciclosporin 25.000mg

Budesonide .500mg/m}

Budesonide .250mg/ml

Bisoprolol Fumarate 5.000mg

Simvastatin 20.000mg

See PL 08801/0047

Prescription Only Medicine
Symptomatic relief in the treatment
of osteoarthritis or rheumatoid
arthritis.

2nd May 2000

Prescription Only Medicine
See P1 08821/0057

2nd May 2000

Prescription Only Medicine
Symptomatic relief in the treatment
of osteoarthritis or rheumatoid
arthritis.

11th May 2000

Prescription Only Medicine
See PL 08821/0059

11th May 2000 .

Prescription Only Medicine
Symptomatic treatment of
Alzheimer's dementia.

28th Janvary 2000

Prescription Only Medicine
Prevention of graft rejection
following organ and bone marrow
transplantation.

The treatment of severe psoriasis
and atopic dermatitis.

The treatment of severe active
rheumatoid anhritis.

The treatment of steroid resistant or
steroid dependent nephrotic
syndrome.

14¢h August 2000

Prescription Only Medicine
Bronchial asthma, acute
laryngotracheobronchilis (croup).

7th August 2000

Prescription Only Medicine
See PLPI 10380/0381

8th August 2000

Prescription Only Medicine 261h July 2000

Hyp ion; angina p

Prescription Only Medicine
Primary hypercholesterolaemia and
patients with coronary heart disease
with a plasma cholesterol level of
5.5mmol/L or greater.

15th August 2000




